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OUR MISION

ailwpall Jbo 6 63il) 2ujgig guini d5pns Lo e Blaoll
623ga]l dadle bl pldll Wiloc 2gji JU5 go ellag bjabll

To maintain our market position as a leading supplier and
production company of ready-mix concrete to provide our
customers high calibre professional service.
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OUR VISION
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We strive to become a leading supplier of high-quality concrete
with persistent development aiming to provide the best solution
of concrete in Kuwait.
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Aljazeera Industrial factory aims to become the main producer
and supplier of ready-mix concrete in Kuwait dots to achieve the
same, quality is one of significance and is viewed as a guiding
principle in Al Jazeera Industrial factory activities to achieve this
goal al Jazeera Industrial factory uses off the best materials and
latest modern factories and the state-of-the-art equipment by a
professional quality control employee.
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Al Jazeera Industrial believes that the health and safety of its
employeesisthe mostimportantthingthatitacceptsthechallenges
of the operational environment and believes that creating
responsible health and safety culture in all of its operations for
long term success .al Jazeera Industrial factory is also keen to
play an effective role in rising health and safety awareness among
its employees, customers and suppliers.
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As a producer and supplier of concrete raw materials and ready-
mix concrete, Aljazeera Industrial factory understands that our
business activities and products have an environmental impact.
therefore, Aljazeera Industrial Industrial factory strives to render
such impact positive. Is there a company view is that its business
activities and products should have a positive impact on our
environment and that prevention of pollution is achieved through
this year that is an integral part of our business success.
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Al-Jazeera Industrial Factory for Concrete Production is in a
strategic location that facilitates access to any project in Kuwait,
and it is located in the Kabd area - sulaibiya road.
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Al-Jazeera Industrial Company owns sand-washing factories to
obtain high-quality sand free ofimpuritiesto meetthe specifications
of high-quality concrete, with an high production capacity.
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Through decades of development and expansion, the company
was able to obtain one of the best fleets in the region, which made
our ability to exceed the expectations of many, and when there are
projects that need a reliable force to take care of the business,
our capabilities and equipment are always there for customers to
accomplish their mission, we say you can depend on it always and
forever
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CHECK OF CONCRETE MIX DESIGN

ASTM C94/C94M-12
BS EN 12390 -1,2/2000 , BS EN 12380-3/2009

TYPE OF MIX K-300 - OPC

SL/NO. NMATERIALS UNITS Net Welght in Full dry Condition
1 CEMENT (OPC) Kg/m® 350
2 WASHED SAND Kg/m® 730
3 AGGREGATE 20mm Kgim® 650
4 AGGREGATE 10mm Kglm® 450
£ FREE WATER Lim® 187
g ADMIXTURE Lim® 45
REQUIRED SLUMP @ 60 Min. cm (184)
REQUIRED COMPRESSIVE STRENGTH (kgflcm?) K 300
WI/C RATIO 0.53
TEST RESULT :
CURING PERIOD 7 (Days) 28 ( Days )
CUBE MARKED R1 | R2| R3| R4 | R5| R6
COMPRESSIVE STRENGTH Kglem® | 365.6| 385.5| 351.7| 448.7| 449.7] 4631
AVERAGE (COMPRESSIVE STRENGTH) Kg lem? 367.6 453.8
CASTING DATE 12/02/2023
MIXING TIME Min 5
SLUMP TEST @ 60 minutes cm 20
CONCRETE TEMPERATURE G 22
REMARKS:
MATERIALS MATERIAL TYPE SOURCE
CEMENT OPC / SRC ALGHANAEM INDUSTRIAL
SAND WASHED SAND AL-JAZEERA INDUSTRIAL CO.
AGGREGATE LIMESTONE AHGAR INTERNATIONAL
ADMIXTURE EPOCON SP 545 BAXEL CONSTRUCTION MATERIAL

T ] Akl i) i g |
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CHECK OF CONCRETE MIX DESIGN
ASTM CO4/C34M-12
B8S EN 12390-3/2009
BS EN 12390 -1,2/2000 , o OF WX K350 - SRC
MA?E_RIALS UNITS Net Welght In Full dry Condition
SL/NO. e
1 CEMENT (SRC) Kg/m’ e
2 WASHED SAND e 55
3 AGGREGATE 20mm _Kg/m =
4 AGGREGATE 10mm _Kgin -
5 FREE WATER Um: <
6 ADMIXTURE LUm t)
REQUIRED SLUMP @ 60 Min. cm : o
REQUIRED COMPRESSIVE STRENGTH _(kgfiem’) —
WIC RATIO :
TEST RESULT :
CURING PERIOD 7 (Days) 28 ( Days )
CUBE MARKED 21 | R2 | R3| R4 | RS | RS
COMPRESSIVE STRENGTH Kglom® | 446.4| 468.2] 456.8| 543.4 511.0| 550.6
AVERAGE (COMPRESSIVE STRENGTH) Kg lom? 4574 535.0
CASTING DATE 12/02/2023
MIXING TIME i 5
SLUMP TEST @ 60 minutes om 19
CONCRETE TEMPERATURE c 22
REMARKS:
MATERIALS MATERIAL TYPE SOURCE -4
CEMENT OPC/ SRC ALGHANAEM INDUSTRIAL
SAND WASHED SAND AL-JAZEERA INDUSTRIAL CO.
AGGREGATE LIMESTONE AHGAR INTERNATIONAL —
ADMIXTURE EPOCON SP 545 SAXEL CONSTRUCTION MATER
page 03 of 03
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Govt. Center For Testing,
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NEWKUWAIT wnasteyor e wons Construction Lab. Department

Calibration of Batching Plant
App. No. 288/2023 Date: 11/05/2023
Applicant Name Bl yal) £0Y Lelisall § 4 50l adias Date on: 30/04/2023
Full Admixture Scale Capacity ISO KG Date of Test: 08/05/2023
Location As Serial No. GA929102
Type Liebherr
N B e A AR

Sspect Toku|

§Scalelind: Load = "7

. (-3,+3)
10 10 . - (-3,+3)
15 15 . - (-3,+3)
20 20 ; F (-3,+3)
25 25 - - (-3,+3)
30 30 . . (-3,+3)
35 35 : - (-3,+3)
40 40 - - (-3,+3)

1div = 0.02 KG Full Scale : 50 KG

Remark : (1) This batching plant comply with ASTMC94/92 Requirements. This certifi

period of 6 months from the date of test provided no damage occures during this period.
(2) Scale division shall be equal to 0.1% of the nominal capacity.

(3/3)

cate is valid for a

Manager, of Const. Labs. Dep \ment
) N




INLU - LABD (KSCC)
Paid up Capital K.D.1,350,000 (C.R. No, 85947)

(ped i) I-ﬁlLl-ﬂ-” gﬁ.al Clpuidg as i
(1046V 1 W) Se) &3 V(PO en v v pabdt] JUI al

Accredited to ISO/IEC 17025 : 2017 WeYe YoV g ¥ le Juls

35 4W1 Oliogand *A%id) Sliogond * GALLSN| @il * 5 yalatt * A Lucadf * 29,001 Gilondi * 3 guat| Sluognd
Material Testing » Soil |nvestlgatlon * Surveylng » Calibration # Structural Evaluation Environmental Testing Piles Testing

CALIBRATION CERTIFICATE

Job Order No.: 23-3-158 Certificate No.: F/101/23 Issued Date: 30-Apr-23

Calibration Results

Indicated Actual SLLLLE A Expanded
Machine Force | Reference |Accuracy| Repeatability Resolution P
Uncertainty
. (Fi) Force (F)
- (q) (b) (a)
(kN) (kN) (%) (%) (%) (£ %)
400 400.055 0.0 0.1 0.0 0.7
700 698.778 0.2 0.1 0.0 0.7
1000 1000.264 0.0 0.1 0.0 0.7
1300 1302.349 -0.2 0.1 0.0 0.7
1600 1602.973 -0.2 0.0 0.0 0.7

The results concern only the objects specified in this certificate.

Relative zeroerror (f,): - -0.01%
The Lowe; lelt of the Range 400 kN
Class of the Machine : E 1

Uncertainty of Measurement
The reported expanded uncertainty of measurement is stated as the standard uncertainty of
measurement multiplied by the coverage factor k = 2, which for a normal distribution
corresponds to a coverage probability of approximately 85 %. The standard uncertainty of
measurement has been determined in accordance with A2LA requirements.
Calibrated by
Mr. Amer A. Karim 5t H
Calibrgtion Technician 1 fincoLABS U,;.;q_-a e
o
This certificate shall not be reproduced except in full, without tne written approval of the laboratory.
A "l"p, laall Yhevr
P.0.Box 21073 S\ 7, : e
Safat 13071, Kuwait SOl 7, Organizational QUSSP
Tel.: +965 2471 0780 m . Member +#1%0 TEVA VAL 2 gall
2475 2320 YAVATPY.
-:/-"—'-\ -
- -~ Vo YT
HIS!N 7NN [AccREDITED) —ull M NATIONAL o
Fax: +065 2471 6526 il W OC| DRILLING
: ISO/IEC 17025:2017 ORGANIZATIONAL _/ ASSO0CTATION +0TiVITer ;s
TESTING CERT#2487.01 & 2487.02 | MEMBER
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NEWKUWAIT i vees Construction Lab. Department

Calibration of Batching Plant

2o Ho. 288/2023 Date: 11/05/2023
Applicant Name Ul 1l gy Leliall 5 )50 plaas Bite o 30/04/2023
Full Microsilica Scale Capacity  [200 KG Date of Test: 08/05/2023
il Water Scale Capacity 750 KG Serial No. GA929102
ocation l -5 Type Liebherr
hE(KG)" _Microsilica Scalel (KG)I[ Error (KG) B4 ETORWITRE ectTo. [ Cimites
T T s e Sealslind Load T3
i - - (-3,43)
40 40 p ¥ (3.43)
60 60 & ; 3.+3)
80 80 - : 3.43)
100 100 : : 3.13)
120 120 : - (-3,+3)
140 2 ; 2+3)
160 - - (-3,43)
Full Scale : 200 KG

ater Scalel (KGR IErfon(KG)]

75 3
150 150 -
225 225 -
300 300 :
375 375 .
450 450 g
525 525 3
600 600 ! - (-3,+3)
1div=1 KG Full Scale : 750 KG

Remark : (1) This batching plant comply with ASTMC94/92 Requirements‘. This. certificate is valid for a
period of 6 months from the date of test provided no damage occures during this period.

(2) Scale division shall be equal to 0.1% of the nominal capacity.

(2/3)




INCU - LABS (kscc)

Pald up Caplital K.D.1,350,000 (c.R. No. 65947)
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Accredited to ISO/IEC 17025 : 2017 etes 1oAY gjad e Jal®
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Material Testing » Soil Investigation » Surveying + Callbration # Structural Evaluation # Environmental Testing* Piles

CALIBRATION CERTIFICATE

Job Order No.: 23-3-158 Certificate No.: F/101/23 Issued Date: 30-Apr-23
Customer Data
Company Name: AL Jazeera Ready Mix
Address: Kabd, Kuwait
Device Under Calibration
Description: Compression Machine Receipt Date: ~ 30-Apr-23
Manufacturer: U Test Calibration Date: 30-Apr-23
\_ Type/Model No.: UTC-4221 Due Date: 29-Apr-24
Serial No.: 18/00/1690 Range: 2000 KN
Code No.: NA Resolution: 0.1 kN
Environmental Condition During Calibration
Temperature Relative Humidity Pressure
Start: 219°C 49.8 % NA
End: 222°C 50.5 % NA
Reference Standard Used
Description Manufacturer Serial No. Model No. Traceability
Standard Load cell w/
Digitizer AEP 542121 CLF 3MN DAkkS/Germany

Calibration Method

The calibration was performed according to in-house method IC-F-CM-01 which is based on the method

recommended in ISO 7500-1 using standard equipment traceable to Si units through National or International
Standard.

“— Remarks

1. The attached results were obtained during the time of calibration and refer only to the particular
instrument submitted.

2. Should the instrument be modified or damage in any way, or develop inconsistent readings, the
results may not be valid and the unit will require recalibration,

3. This calibration certificate is issued in accordance with the requirements of ISO/IEC 17025 : 2017
standard.

4. The calibration was performed on-site.

Reviewed Ey
Eng. Ahmed Hany
Calibration Engineer

Approved By
Eng. Gamal Abdel Aziz
Head of Calibration Department

This certificate shall not be reproduced except in full, without the written approval of the laboratory.
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Ministry of Public Works
Govt. Center For Testing,
Quality Control and Research

Jﬂ G

ﬁmﬁn :"r..:t:fs!hﬂ“lﬂlﬁ Construction Lab. Departme nt
Calibration of Batching Plant
App. No. 288/2023 Date: 11/05/2023
Applicant Name |G il gl eliall § 3 all gluas Date on: 30/04/2023
Full Aggregate Scale Capacity  |7500 KG Date of Test: 08/05/2023
Full Cement Scale Capacity 1500 KG Serial No. GA929102
Location S Type Liebherr

2250 2250 » 5 (-3,+3)
3000 3000 - - (-1,+1)
3750 3750 - - (-1,+1)
4500 4500 - - (-1,+1)
5250 5250 2 - (-1,+1)
6000 6000 - = (-1,41)

1 div =10 KG Full Scale :7500 KG

150 150 | 0 +4) '
300 300 (0,+4)
450 450 (0,+4)
600 600 (-1,+1)
750 750 (-1,+1)
900 900 (-1,+1)
1050 1050 (-1 '.,.1)
1200 1200 (-1I+1)
1div =2 KG :
Full Scale : 1500 KG

Remark : (1) This batching plant comply with ASTMC94/9 i i
. 2 Requirements. This certificate is vali
period of 6 months from the date of test provided no damage occures during this period. S

(2) Scale division shall be equal to 0.1% of the nominal capacity.

(1/3)




43J90 Jlalaicl

L0 daulqll slgoll
Jlundl 6)ljg

ALJAZE_ERA I

@E industrial Ready mix factory
I 00— wselteiaiswiee



Ciiosudll 5jg0 Cilaloicl
Jluull 6jljg g
cloall ojljq g

ALJAZE_ERA I

@E industrial Ready mix factory
I 00— wselteiaiswiee



'

G g A Tg3 |

STATE OF KUWAIT
MINISTRY OF DEFENCE et Y3530
MILITARY ENGINEERING PROJECTS ;Ll_)S.m_i." Ol Sie A s
MH'JE
Test Report
Serial Number QC 74210130323 B)L—3¥ e,
Date of Reporting 09/03/2023 —t A 3
Contractor/Client { Gb e ) aiadi ds J—soall / e _gazatt
Project Address Acllall Lua.kl)
= o Eq a0 x ;’.
Supervision Site 339adl s
Bagll by iy
. v e T | sie el
Descriptivn & Identification / ypel ¢ Ll sl /i
Conditin: of Sam plc:(s)a o Vot /hey
T
Date of Test Reques il 6
ate of Test Request o 06/02/2023 » g iy

Tesl reports shall not reproduced excep! in full. without wrillen approval of the Jaboratory
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Ministry of Public Works

; A
Govt. Center For Testing Quality Control and \é iz "»;gi’-,

Research
Cons. Lab. Department
SABHAN - Kuwait

Application No. : 1383 /2022-B

Name Of Ministry :

Contract NO & Contractor; JUsal sl jlaal 4,4

Description of Sample: Aggregate 1/2 o

B gadl Javs 5 jlal / Aalad] JURdN) 5059

Date: 31/8/2022
Data ON: 2/8/2022

Date of Test: 30/8/2022
Lab No : 414/2022

Test Of Aggregate
Results:

No. Type of Test Results Test Specification
1 | The water soluble Chloride (Cl ) 0.0076 % B.S. 812 PART 117
2 | The total sulphate (acid soluble) as (SOs) 0.062 % B.S. 812 PART 118
3 | Potential Reactivity This Sample Of Aggregate is ASTM C 289/94

Chemically Innocuous
4 | Moisture content 0.18 ASTM C 566
5 | Loss on ignition 1.70 ASTM C 114
6 | Organic Impurities The Color of the supernatant
liguid above the test sample
was found to be Lighter than
that of reference standard ASTM C 40/92
solution . Therefore there is no
injurious organic compound in
the sample,
7 | Coal and lignite Content No light weight pieces were
found to be floating on the ASTM C-123
liquid . Therefore , coal and
lignite are absent.

Remarks:-1. Results represent sample submitted for test only.

Manager of Const g P 3;t\nent
' "l {»«"J




Ministry of Public Works

Govt. Center For Testing Quality Control and

Research
Cons. Lab. Department
SABHAN - Kuwait
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e MIMISTRY OF PUBLIC v JRES
KUWALT
Application No. : 1384 /2022-B

Name Of Ministry : 5252 Jaua 5 lal Aaladl Jad¥) 3039
Contract NO. & Contractor: Jusdli il jaal 4s i

Description of Sample: Aggregate 3/8 "

Date: 24/8/2022
Data ON: 2/8/2022

Date of Test: 22/8/2022
Lab No : 415/2022

Test Of Aggregate
Results:

No. Type of Test Results Test Specification
1 | The water soluble Chloride (Cl ) 0.0053 % B.S. 812 PART 117
2 | The total sulphate (acid soluble) (S05) 0.059 % B.S. 812 PART 118 |
3 | Potential Reactivity The Sample Of Aggregate is ASTM C 289/94

Chemically innocuous
4 | Moisture content 0.11% ASTM C 566
5 | Loss on ignition 42.58 % ASTM C 114
6 | Organic impurities The Color of the supernatant
liquid above the test sample
was found to be Lighter than
that of reference standard ASTM C 40/92
solution . Therefore there is no
injurious organic compound in
the sample.
7 | Coal and lignite Content No light weight pieces were
found to be floating on the ASTM C-123
liquid . Therefore, coal and
lignite are absent.

Remarks:-1. Results represent sample submitted for test only.

Manager of Const Labs. Department
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Ministry of Public Works

Govt. Center For Testing Quality Control and

Research

Cons. Lab. Department

SABHAN - Kuwait

Application No. : 1382 /2022-B
Name Of Ministry : 52a) Jauia 5 l-dalad) Jud) 5 )35
Applicant’s Name: Juigdli &) taal 4s b

Description of Sample: Aggregate 3/4 ¥

Date: 28/9/2022
Data ON: 2/8/2022

Date of Test: 26/9/2022
Lab No : 413/2022

Test Of Aggregate
Results:
No. Type of Test Results Test Specification
1 | The water soluble Chloride (CI ) 0.0035 % B.S. 812 PART 117

(o]

The total sulphate (acid soluble) as (SO5)

0.025 %

B.S. 812 PART 118

3 | Potential Reactivity

This Sample Of Aggregate is
Chemically Innocuous

ASTM C 289/94

4 | Moisture content

0.09

ASTM C 566

w

Loss on ignition

47.38

ASTM C 114

6 | Organic Impurities

The Color of the supernatant
liquid above the test sample
was found to be Lighter than
that of reference standard
solution . Therefare there is no
injurious organic compound in
the sample.

ASTM C 40/92

7 | Coal and lignite Content

No light weight pieces were

found to be floating on the

liquid . Therefore , coal and
lignite are absent.

ASTM C-123

Remarks:-1. Results represent sample submitted for test only

Manager of Const Labs. Department




\¥4

A4 7
& i S 4 Ministty of Public Works

_--" , Govt. Center For Testing Quality
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'\JE WKUWAIT sTay oF pustic wopks__Construction Lab. Department
TEST OF COARSE AGGREGATE
AS PER B.S. 882/92 & ASTM C 33/11

App. No. 1382/2022 Date: 04/09/2022
Applicant sagall Jaua 3 1) — Aalall JRdN 51 3 Date On: | 02/08/2022
Contract JU Il 5l jlaal 48,2
Description of Sample | , 5 or b6 aATE 347 (20 mm)
(as applicant’s claim)

1a- Sieve Analysis (by weight) According to B.S. 812 SEC. 103.1/01:

B.S. SIEVE % RETAINED ON EACH SIEVE % PASSING EACH SIEVE B.S. 882/92 LIMITS
37.5mm NiL 100 100
20mm 6.98 93.02 85-100
14 mm 83.32 9.70 0-70
10 mm 9.04 0.66 0-25
5mm 0.20 0.46 0-5
Pan 0.46 0.00 -
No. Type of test Result Specification limits Test specification
1b :esz HasS pasking 13 pat 0.40 % 4 % max. as per B.S. 882/92 B.S. 812 SEC. 103.1/85
2 | Particles density ( SSD ) 2.66 Mg/m* - B.S. 812 P.T. 2/95
3 Water absorption 0.62 % - B.S. 812 P.T. 2/95
4 | Bulk density 1.64 Mg/m® - B.S. 812 P.T. 2/95
5 | % voids 38.34% - B.S. 812 P.T. 2/95
% clay lumps & friable (2 -10 )% max according to type of
§ particules 0.2 concrete as per ASTM C33/11 RN RN
7 | Fineness modulus 2.16 - ASTM C136/14
e (25 —45) % max. acc. to type of
8 | Impact value (dry) 11.39% concrete as per-as B.S 882/92 B.S. 812 P.T. 112/90
9 Crushing value 19.50 % - B.S. 812 P.T. 110/920
o (50, 100, 150 ) KN min according to
10 | 10% fines value (dry) 202.45 KN type of concrete as per BS 882/972 BS 812 PT.111/90
11 | Los angeles 24.78 % 50 % max.. as per ASTM C 33/11 ASTM C 131/14
. ; . 40 % max. for crushed agg. as per
12 | Flakiness index 14.93 % B.S. 882/92 B.S. 812 S.E.C. 105.2/89
13 | Elongation index 14.21 % - B.S. 812 S.E.C. 105.2/90
14a S&ﬂf&’;ﬁifgg% NIL 20% max as per BS 882/92
14p | shell content for agg NIL 8% max as per BS 882/92 PR RIZ T 10675
Coarser than 10 mm ‘ =P
i | EReAR e 0.72% 12% max as per ASTM C-33/11 ASTM C-88/13
sulphate — Scycles )
e Remarks:

1- Regarding Above Tests Results, Sample Complies With BS 882/92 & ASTM C 33/11 LIMITS.
2- Results Represent Sample Submitted For Test Only.
3- The Uncertainty Of Balance For Coarse Agg. Is = 1.07gm for 3/4 inch.
4- The Applicant claims that, the Aggregate is Limestone.

MANAGER, CONST LABS DEPARTN[ENT
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‘Qf_gmﬁ a Ministry of Public Works &/
S — Govt. Center For Testing Quality T
! —_— ::’; Control and Research ﬁ
NEWKUWAIT m;ﬁg‘fmﬁjﬁ:;ﬁ Construction Lab. Department
TEST OF COARSE AGGREGATE
AS PER B.S. 882/92 & ASTM C 33/11
App. No. 2445/2021 Date: 23/03/2022
Applicant & salaall QU gadl il jlaal 48,4 Date On: | 27/12/2021
Description of Sample |, - ppGATE 112 (14 mm)
(as applicant’s claim)

1a- Sieve Analysis (by weight) According to B.S. 812 SEC. 103.1/01:

B.S. SIEVE % RETAINED ON EACH SIEVE % PASSING EACH SIEVE B.S. 882/92 LIMITS
20 mm NIL 100 100
14 mm NIL 100 85-100
10 mm 66.20 33.80 0-50
5 mm 33.20 0.60 0-10
Pan 0.60 0.00 -
No. Type of test Result Specification limits Test specification
= -
1b j’ei’ e 0.40 % 4 % max. as per B.S. 882/92 B.S. 812 SEC. 103.1/85
2 | Particles density ( SSD ) 2.7 Mg/m? - B.S. 812 P.T. 2/95
3 | Water absorption 0.50 % - B.S. 812 P.T. 2/95
4 | Bulk density 1.6 Mg/m* - B.S. 812 P.T. 2/95
5 | % voids 38.59 % - B.S. 812 P.T. 2/95
% clay lumps & friable o (2 - 10 )% max according to type of ;
& particules e concrete as per ASTM C33/11 ABTM C142/10
7 | Fineness modulus 1.8 - ASTM C136/14
(25 —45) % max. acc. to type of
0,
8 | Impact value (dry) 14.97 % cotictets s peras B.5 882/92 B.S. 812 P.T. 112/90
9 | Crushing value 20.24 % - B.S. 812 P.T. 110/90
(50, 100, 150 ) KN min according to
0
10 | 10% fines value (dry ) 222 KN type of concrete as per BS 882/92 BS 812 PT.111/90
11 | Los angeles 22.38% 50 % max.. as per ASTM C 33/11 ASTM C 131/14
: : 40 % max. for crushed agg. as per
12 | Flakiness index 19.62 % B.S. 882/92 B.S. 812 S.E.C. 105.2/89
13 | Elongation index 24.91 % - B.S. 812 S.E.C. 105.2/90
¢ Remarks:

1- Regarding Above Tests Results, Sample Complies With BS 882/92 & ASTM C 33/11 LIMITS.
2- Results Represent Sample Submitted For Test Only.

3- The Uncertainty Of Balance For Coarse Agg. Is +0.764 gm for 1/2 inch.
4- The Applicant claims that, the Aggregate is Limestone.

MANAGER, CONST LABS DEPARTMENT
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NEWKUWAIT MINISTRY otgm.'mc w‘g;ﬁ Construction Lab. Department
TEST OF COARSE AGGREGATE
AS PER B.S. 882/92 & ASTM C 33/11
App. No. 1384/2022 Date: 29/08/2022
Applicant 53 gall dasa 5,l) — Aaladl JLesY1 5 51 55 Date On: | 02/08/2022
Contract JU gl i) Jlaal 48 53

Description of Sample
(as applicant’s claim)

AGGREGATE 3/8" ( 10mm )

1a- Sieve Analysis (by weight) According to B.S. 812 SEC. 103.1/01:

B.S. SIEVE % RETAINED ON EACH SIEVE % PASSING EACH SIEVE B.S. 882/92 LIMITS
14 mm NiL 100 100
10 mm 0.70 99.30 85— 100
5 mm 94.40 4.90 0-25
2.36 mm 4.40 0.50 0-5
Pan 0.50 0.00 -
No. Type of test Result Specification limits Test specification
R s 0.50 % 4 % max. as per B.S. 882/92 B.S. 812 SEC. 103.1/85
2 Particles density ( SSD) 2.65 Mg/m? - B.S. 812 P.T. 2/95
3 | Water absorption 0.60 % - B.S. 812 P.T, 2/95
4 | Bulk density 1.6 Mg/m? - B.S. 812 P.T. 2/95
5 | % voids 39.62 % = B.S. 812 P.T. 2/95
% clay lumps & friable 7 (2 -10 )% max according to type of
§ particules SEL concrete as per ASTM C33/11 aeIM IR0
7 | Fineness modulus 2.0 - ASTM C136/14
(25 —45) % max. acc. to type of
i)
8 Impact value (dry) 14.93 % concrete as per as B.S 882/92 B.S. 812 P.T. 112/90
9 | Crushing value 17.41 % - B.S. 812 P.T. 110/90
(50, 100, 150 ) KN min according to
1]
10 | 10% fines value (dry ) 52.60 KN type of concrete as per BS 882/92 BS 812 PT.111/90
11 | Los angeles 18.18% 50 % max.. as per ASTM C 33/11 ASTM C 131/14
; ; 40 % max. for crushed agg. as per
0,
12 | Flakiness index 22.57T% BS. 882/92 B.S. 812 S.E.C. 105.2/89
13 | Elongation index 16.73 % - B.S. 812 S.E.C. 105.2/90
14a ngg:&gr%fﬁ: e NIL 20% max as per BS 882/92
;sheli content for a EESISET000
14b g8 NIL 8% max as per BS 882/92
Coarser than [0 mm
{5 | 20Un0IEs Lelipoding 0.4 % 12% max as per ASTM C-33/11 ASTM C-88/13
sulphate — Scycles )

e Remarks:
1- Regarding Above Tests Results, Sample Complies With BS 882/92 & ASTM C 33/11 LIMITS.

2- Results Represent Sample Submitted For Test Only.
3- The Uncertainty Of Balance For Coarse Agg. Is £ 0.629gm for 3/8 inch.
4- The Applicant claims that, the Aggregate is Limestone.

e

v
%

F v

+
™
e

B,

5
MankibR NS
SAAZES A

A"

|
PARTMENT
A




7 e

ST At g
aalall JLALY 5139
YIi/IA
AR E P AR

STATE OF KUWAIT
MINISTRY OF PUBLIC WORKS

 peadl) /A Y push
« Eobaall 3 sy s 0 Jlaa Y1 4S
: (g
(23-24) dand (] )2aks dlae elise
24824017 : 0S8 24824016 : usib

24824017 : uSG 24824016 0sib  cuysll - 13025 ; gl e liall - 2485 ; wue
pLgiiyl g U Jayl g s
2023/8/12 2023/2/13

s ddalnall Il gall sy

-m%ﬂmzjbybﬂuu)ﬂdhﬁ‘@r‘w (m”-SMI” -3!8”) II:.:SI . ® ..’t_k'lﬁd
(CuS) £ sabuall 3] s gl 0 Jlaa ) AS p el ( Buaaiall Ly yalt &l ¥ )(RAK ROCK) At Gl st il foaS 7t (3

: bl Ly

Ol Ay claTiall o3 pladieef e cally (A0 Aalell Y1 63 59 o uial Copanall Gl gliall P& (e oo | claial] algs psddh o3,
Al 138 aladiud A iy ol Siall Lualdl) Cliial gall g QUEY! 5 3 s) Lakal) cilhial gull Claial] o3 (3405

3 il y Al o)) claiial) bl Zikatall § 2016 plad 49 () luaBliall (g 38 pall gl 01538 (34 62 p3) Bkaly o) NI 5 )9y -
il il gl g B2 canen 0 o8 LELY

a9 S8y 3 5all ¢ gluall B3 g (pa 2SI Ay 530 &yl (pa S s (agall 36 pall pUSE) 515l (Biaad 5y -
iy ol A clial gall LTidhae g clatiall 5352 (o Sl o3| claZidf o chdslly )9 pall g dudla i) Chaia of Lea A gLl
A\ S Sl e 8 BUA

Al JUB31 5159 U8 (34 daina 8 - gibes 0090 piny ) TN

e 8 36l e 4y gl g Ao U aa ol 5 ja) (e claZiall o3h g Y ey 1 -

i 0 Qe 08 o) 44935 ol 1) pa o (A0 Qa5 s A el Lia sl gl g5 e o) L
_ - D) pletil

,UM&I;I&?IO&MH}LN'&]3Jl‘ljuqul'-§'w?|&'ql‘#dﬁdhﬁﬁﬂmaﬂ‘g‘lwimvﬁ .

o) ciag 5 A e (A Lpalaidaa) Jla Ay AR Lls J30 cilpTiall g B M) Ll il Juas] (B pladiadld el eyl (5 .
.  uaiiall Ll 0 ¢ silal

LY oV 13 ey ( Baiall gl ol ) Ll oy i s 3

Ll (42 ) 4 Ll Lhaa 458 plsay Uiy 5 Aty IR g9 ping 2022/11/10 ety (R el Ligg) iy o1 338)
2015 Ll 99 g8, ¢4 Ny Asa gy Jondly 2014

'7“45‘%:.’3'
doladl Juiid! 5139 Jusg / ol

M)wf "/' - {:’.--" '\-;.f‘ hn
IXNLDL D
A ’ LV NP e

sl 53139 Jusag ¥ \. ks ¥

Cliogmmal) asasd) HiE= U f Uad
eI Sl g gl dniog




&_.;3_5'." 2\_3_9.;
Aalatl JLALENI3)56

Q4 /1N

C.-\C-

(R 8 ol 1 2

Cupll 13022 Slkiall 2118 : wupa= 22258360 1 deliall Lpald
sLgill )b Sl g

2023 [12 [ 15 2021 /12 16

: Siainal) lsall Cieo

(A cdasd) [ (TYPE V. ) g3l pstia iiaud

)(p(/ gl — L liuall N 45)8 1) Oa
. : oAbl AN
(STl ol dibidl s 5 gy pdie 9 Daalid clolpally el datal) Silhalyaly pENI Basd
il g g0 Lolal Cliaalpal (A5 o sy Al i) i) Bl bl iinal gl S 00 Tl wigs T 0 =

AlaTial ol plasdud (A oy gl Sl Lualil
s el cdaialy Ayl culatiall dbially Zabesaly 2016 plad 49 gy luasiliall (Gl jlgad (1pilh (0 62 4 Bkl pIY Bygp2a =
Aagall gty pBI cuas (Jhgll

ik G auysll die Luypatly Ll Cluagadd) o] O Clalial sl ay Y eI 1 -

.wylimc@.mmm@@amwm,gmzu»@m.ulgmubmhwdlmﬂdﬁ

B ATl (o et 8 YD 4233 ol sl Blotpe gn (AN bl Ol Dyl ) (s Bl yadal) e L1 1

Al Ciebayl o Lok ol Lo 581 35500 gy BY oY) lny lale (BB ool Silile 0 g LB Da (A -

A Ll ol sy Uy Basas Tty UG agag pity (2021/11/29) G (63828 oo d ) 4 Al Talall A Sy Y1~
| 2015 L (199 ) 4y 03y daleal amy Jonally 2014 L ( 42) gy




62Lloll joo.o aloicl
Judl 6jljg 0 daolnoll

((AUjso +Tlod) logod e

] @E ALJAZEERA I

industrial Ready mix factory
N Sl o5 & el ol ios [



| —_—
STATE OF KUWAIT o S-St atgs
MINISTRY OF PUBLIC WORKS "=t Aalat! JLal¥i o))
ko R N RS \WV /A
i | 2 Gty e | B i C-v¥/ R/
(Admixture) dilu ydll dikao diko
: pead)) | ASHA0 aud
(3. o o) pai) sgall Sgall il gl is
[ 2 Olgad)
gl = 71651 1gand) Jaf)  4uldli = 12017 : . ga 22272555 : <
19018972 1 M) 1 = 279 :hawd - 4 :dald — doliuall il
s Jaay) fujls
2025/01/30 2023 |/ 01/30
- _E_F'_O_QON SP 545: High Performance, High Water Reducing, Super Plasticizer Concrete
Admixture,
- EPOCON SP 975: High Range Water Reducing Super Plasticizer Concrete Admixture.
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Ministry of Public works
Govt. Center For Testing
Quality and Research

ol ol JLeili g

Application No. :
Applicant’s Name:

Description of Sample :

Method of testing:

s MINISTRE OF PUBIC WORG Cons. Lab. Department
S SABHAN-KUWAIT
1868/2021-B Date: 28/10/2021
Asna gadll ol gall il gl 4S50 Date ON:  13/10/2021
EPO GULF SPECIALTIES (K.S.C.C) Date of Test: 24/10/2021
EPOCON SP 545
B.S 5075/TypeG

Test on : Chemical Admixture Uniformity

Test Results:

Characteristic ~ Result

T Chloride 0.00026%

Remarks : - Results represent only the sample submitted for test.

MANAGER OF CONST.LABS DEPARTMENT
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EPOCON SP 545

High Performance, High Water Reducing, Super Plasticizer Concrete Admixture

DESCRIPTION

EPOCON SP 545 is a chloride free super plasticizer
concrete admixture with high performance, high range
water reducing concrete admixture. It can provide very
high level of water reduction 15 to 20% without loss of
workability or to produce high quality concrete of
reduced permeability with highly early strength.

CHARACTERISTICS

EPOCON SP 545 is used for ready mix concrete and
precast industry where high early compressive
strength of the concrete is very important. It reduces
mixing water (w/c ratio in concrete structure).t
promotes excellent dispersion of the particles in
cement resulting in a major improvement of the
workability. It provides good wetting of fine-coarse
aggregates, cement and mineral additives. It can be
used under all weather conditions. It does not cause
segregation. Free of Chloride ions. It can be used with
all types of cement. Prolongation of workability time
depends on cement type and ambient temperature

APPLICATIONS

EPOCON SP 545 is used for cross-sections, ready-
mix concrete for early mold in projects and all
types of concrete structures. It is used for producing
prefabricated members, economical concrete,
quality plasticizer concrete, and precast industry. It is
used for providing stabile concrete strength. It is used
for increasing 16 hours and 28 days strength.

USAGE

EPOCON SP 545 is used as a super plasticizer
without any risks of segregation, for ready mix
concrete where high workability is required. Concrete
will be workable up to 3 hours if right dosage and mix
design used. Mix cement (and pozzolanic materials),
sand, aggregate and 50-70% of mixing water are
mixed untii a homogeneous mixture obtained.
EPOCON SP 545 is added the remaining mixing water
and mixed until a homogeneous mixture and the
desired workability obtained.

COMPATIBILITY

EPOCON SP 545 can be used in all types of Portland
cement, sulfate resisting cement and supplementary
cementitious materials. EPOCON SP 545 should be
dispensed directly into the mixer and should not be
pre- mixed with other admixtures.

If other admixtures are to be used in concrete
containing EPOCON SP 545, they must be dispensed
separately.

EPO GULF SPECIALITIES CO.

Block 4 Building 95 — 97 — 99
P.O box 12017 — Tel: +965 22272590
info@epogulf.com

TECHNICAL SPECIFICATION

Test Name

Average Result

Chemical
Composition

Sulfonated naphthalene based

Form Liquid (Homogeneous)
Colour Brown
Specific Gravity 1.210 £ 0.01 (20°C)
pH 7+15
Chloride content% <0.06

Freeze harm

Complete Stir or agitate the
container before use

Freeze temperature 0°C
Boiling point 100°C
Odor Mild odor

Toxicity None
Flammability None
Clean-up Water
Fumes during
Environmental None

Hazards

Air Entrainment

Up to 2.0% depending on dosage
rate and concrete proportioning.
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WWW.EPOGULF.COM

Kuwait, Amghara Industrial area i
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EPO YAPI KIMYA CO.
Cement — Concrete Technology
Turkey, Istanbul, Tuzla, Orhanh

Tel: +90 2165932294

info@epo.com.tr
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m, ‘ﬁ Ministry of Public Works
\-f:--r Govt. Center For Testing, Quality
;,;:,;Q;’ : sl b Ay Control and Research
NEWKUWAIT MINISTRY OF PUBLIC WORKS Construction Lab. Department
FEST OF CONCRETE ADMIXTURE
AS PER. ASTM C494/C494M—16
APP.No :1868/2021 Date : 28/11/2021
Applicant : Aua gadll of sall lal) o 48 35 Date on : 13/10/2021
Contract :---
| DESTRIPTION OF MATERIAL: EPOCON SP 545 [Type-G]
SL. CONTROL TEST SPECIFICATION
NO. s uniiEs MIX. MIX. LIMITS.
1 W/C % 0.64 0.45
2 | Dosage as per Catalogue Liter/m?3 - 3.1
3 | Water Content Liter/m3 196 137
4 | Water percentage to control % 100 - 70 88%Max
5 | aggregate content (%, ¥, %, */¢) inch Kg/m?3 291 291
~ 6 | Sand content Kg/m? 677 677
7 | Cement content Kg/m? 307 307
8 | Slump Test AS Per ASTM C 143/10a. cm 8.0 10.0 9.0+1.5
COMPRESSIVE STRENGTH Test AS Per 55 1881 Part.116/83
9 3 DAYS Kgf/cm? 178 312
7 DAYS Kgf/cm? 245 386
28 DAYS Kgf/cm? 306 420
COMPRESSIVE STRENGTH PERCENTAGE TO CONTROL
10 3 DAYS % 100 175 125 Min
7 DAYS % 100 157 115 Min
28 DAYS % 100 137 110 Min
1 | TEMPERATURE G 23 23
12 | AIR CONTENT Test AS PER ASTM C 23] 10a
Air Content ; % 12 § 2z ®
Remarks:

* The air content of both the mixture containing the admixture under test and the
reference concrete mixture shall be 3.5% or less, and the difference between the
air contents of the two mixtures shall not exceed 1.0.

1- Regarding above tests results, the submitted sample complies with
requirements of ASTM C494/C494M-16 .

2- The applicant claims that; the tested admixture is EPOCON SP 545,

3- Results represent sample submitted for test only.

Manager of Const. Labs Department
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ji GULF INSPECTION INTERNATIONAL COMPANY \ -

P.O. Box : 24993, Safat 13110, Kuwait
Tel Ne: 00965 24748859 / 24733048 / 24735121; Fax Ne: (+965) 24733045
E-mail: Im@glico.net / Website: www.glico.net

CHEMICAL TESTS ON AGGREGATE SAMPLES

Client : Al-Jazeera Ready Mix
Description : Agg. 3/8 Lime Stone
Date of Test : 14-Jun-2023

Date of Report : 18-Jun-2023

GII Job Ref. Ne :2023 06 01157

Result
Sample TEST Ref Standard
(%) ppm
Water Soluble ;
ChlorideContent 0.0159 159 BS 812-117
Agg. 3/8 Lime
Stone

Acid Soluble

Sulphate Content 0.0412 412 BS 812-118

Remarks :

* Result represent the sample submitted for test only.
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LAB APPROVAL # Q4385
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GRAIN SIZE - mm.
% +3" I % Gravel % Sand ,' %Fines 5
Coarse Fine Coarse | Medium Fine [ Siit Clay
0.0 0.0 84.9 14.0 0.3 0.2 | 0.6
SIEVE PERCENT SPEC." PASS? Material Description
12.5 100.0
9.5 96.6
475 15.1
2.36 1.2 b Atterberg Limits y
118 0.9 FL= L= P
0.075 0.6 Classification
USCS= AASHTO=
Remarks
Sample Received Date: 07-06-2023
Test Date: 10-06-2023
Report Date: 17-06-2023
Test Method: Manual/Mechanical
Balance: S.No. 171110058
Hydrometer: S.No. 118229/;,---*--'--«,~
1000ml Cylinder: C. Noy M s _j;
" ASTM-C136
I 3 g’ Ei'!'?i y;sh
Wu-i .
g2\ 7 /& &/ Date: g
ﬂ<\d
GU LF INSPECTION Client: AljmeraIndustnaIReadyMﬁ’ﬁoFﬁit?: /
Project:  For factory approval I/ﬁ]:,
INTERNATIONAL CO. pyeoino ammosonss

Tested By: Laboratory Technician Checked By: Laboratory Manager h LAB APRROVAL® 0__2_




Q’i GULF INSPECTION INTERNATIONAL CO.

P.0. Box : 24993, Safat 13110, Kuwait
Tel. : 00965 24748859 / 24733048 [ 24735121; Fax : 24733045
E-mail : Im@glico.net; Web : www.gilco.net

REPORT OF CHEMICAL TEST ON CEMENT SAMPLE
IN ACCORDANCE WITH ASTM C150/C-114

Client : Al-Jazerra Ready Mix
Testing Date : 14-Jun-2023
Reporting Date : 19-Jun-2023
Job Ref Ne : 2023 06 01157

Sample Description : Ordinary Portland Cement

Test Result % Specification Limit
Sio2 21.30 =
Fe203 3.15 -
Al203 3.36 -
Ca0 62.45 -
MgO 3.19 6 % Max
S0O3 244 3 % Max
Na20 0.08 -
K20 0.65 -
Alkalis Equvalent (Na20+.658K20) 0.51 0.6 % Max
Insoluble Residue 0.49 0.75 % Max
Loss on Ignition 2.05 3 % Max
C3A 3.57 -
c3S 58.32 -
C25 17.07 .
C4AF 9.59 -
C4AF +2(C3A) 16,72 25 % Max
Remark: * Result represent the sample submitted fo
Tested by :
emist

LAB AFFROVAL # Q4385

V:\2023\G41 - PROJECT REPORTS\Daily Clients\08- June 2023\2023 06 01157_Aljazeera Industrial Ready Mix Concrete.(Physical & Chemical tests \Al

jazeera\2023 06 01157 Analysis for Cement (OPC)

Page 1



Qi

Normal Consistency of Hydraulic Cement By Vicat Needle (ASTM C 187)

Client Name
Project Name

Testing Date

Reporting Date :

Job Ref Ne

Sample Description

Remark:

GULF INSPECTION INTERNATIONAL CO.

P.O. Box ; 24993, Safat 13110, Kuwait
Tel, : 00965 24748859 / 24733048 / 24735121; Fax : 24733045
E-mail : Im@giico.net; Web : www.giico.net

i Aljazeera Industrial Ready Mix Concrete,

: For factory approval

+ 13/1un/23

17/Jun/23

: 2023 06 01157

¢ OPCCement /0001909

Sr. No. % of Water Amoun(i;‘::l; i Pen;;r: t(':::ni;' 30

1 25 162.5 4

ok _2 < ; 175.5 By _6_ 5
T ot o R

* Results represent the samples submitted by Client for test only.

* The validity period of this document/report is (1) month, to be measured from the date of its final submission/delivery
unless otherwise stated within the contract agreement.

* GIICO Lab is responsible for the confidentiality of the report and shall not disclose it any party Unless it is

authorized officially by client respective.

Tested by :

u

Lab Technician

/1.ahoratory Manager

W:\2023\G41 - PROJECT REPORTS\Daily Clients\06- June 202312023 06 01157 _Aljazeera Industrial Ready Mix
Concrete.(Physical & Chemical tests )\2023 06 01157_Normal Consistency of Hydraulic Cement (SRC.OPC)
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GULF INSPECTION INTERNATIONAL CO.

P.O. Box : 24993, Safat 13110, Kuwait
Tel. : 00965 24748859 / 24733048 / 24735121; Fax : 24733045
E-mail ; Im@gqiico.net; Web : www.giico.net

Time of setting of hydraulic cement by vicat needle (ASTM C 19 1-19)

Client Name

Project Name :

Testing Date

Reporting Date

Job Ref No :

: Aljazeera Industrial Ready Mix Concrete.,

For factory approval

: 13/lun/23

: 17/lun/23

2023 06 01157

Sample Description : OPC Cement / 0001906

1 |Mass of Cement 650 (9)
2 |Mass of Water 171.3 (ml)
3 Time of Last Penetration greater than - 65 (min)
|25mm PSR (55 sar - = a2

4 Time of Last Penetration less than H 75 (min)

SN . L 8 S D S S G Bl PN 5 MR

5 Penetratlon Reading at Time E C 27 (mm)
6 |Penetration Readmg at Time H D 22 (mm)
7 |Initai Tme of Semng 69 (min)
8 anal Time of Setting 256 (min)

Remark: * Results represent the samples submitted by Client for test only.
* The validity period of this document/report Is (1) month, to be measured from the date of its final submission/delivery
unless otherwise stated within the contract agreement,
* GIICO Lab Is responsible for the confidentiality of the report and shall not disclose It any party Unless it is

authorized officially by client respective.

Tested by : Approved by :

§or 5 ey

Lab Technician @oratow Manager

W\2023\G41 - PROJECT REPORTS\Daily Clients\06- June 202312023 06 01157 _Aljazeera Industrial Ready Mix Concrete (Physical &
Chemical tests )\2023 06 01157 _Time of Setting of Hydraulic Cement (SRC,OPC)




e —— R —
[ :0uU anssj

0L0Z aunp :ajep enss| (sAeq

“LST10 wo%nomz ﬂmu# _mu_E..Eu B [031SAYd) '93215U00) X||y ApEaYy [RLISNpU] esdazefly ZSTTO 90 EZ0Z\EZOZ dun( -90\SIUID AIRA\SLYOdIY 1O3(0Yd - TPONEZOZV'M

..W.-l v +
ﬂPb_mn.Ec pazuowyne s1 31 ssajun Aued Aue 31 asopsip J0u Jjeys pue podal ay3 Jo Ajljlenuapyuod ayj Joj a|qisuodsal si qeT ODIIO »
—.mo wmo_c: AIDAI[2P/UOISSILIGNS [RUL S| JO 238 AU WO paInseaw aq 03 ‘yjuow (T) s| BodasAuawnoop siyy Jo pouad ApiieA UL «
!..II ~ *Ajuo 3593 JoJ JuUBID Aq panqgns sajdwes ayy Juasaldal SHNSTY «
: SHIeway

“ LBT E£'8T abesaAy

102 761 €6k 861¢ 8biT 3 €2-90-LT €2-90-b1 05 0S 05 B
741 691 (523 €1 ¢ 9977 £ €2-90-Z1 £2-90-b1 0S 05 0S T
D) (zww/N) () (gun/b) () (skep) 350l FT%) H a 1
buans peoy Ayisuag wbMm aby j0 238 jo a3eq (W) suojsuswiq ar sjdwes
£202/60/€0 : uoeaqued jo pasidx3
9Z8HG0E0-T * “ON SuIydep
WaWa) JYS : opesn
£STT0 90 €207 : "Joy Hoday
£2-90-87 : @3eq poday |eaosdde Asojoej Jo4 : swep Palold
*83212U0) XIN Apeay |elIsnpu| e1aazel)y : sweN Ju3ilD

£7-90-L1 : ®3eQ ISaL
(60T D WISVY/Z¥6 D WISY) STAND LNOUD 40 HIONIAULS FAISSTUIWOD NO LI0dTY

19 :3924S 1£S 30|d ‘9 M20|g ‘ealy |el)snpu] ueyqes
39U001|6 MMM : gap 3BuoNIBE W)  [lew-3 —.
SPOEELPT : Xed 'BYOEELYT | TZISELYT | 6588/ YT - S9600 : ‘1oL

‘00 TVNOILLVNYILNI NOILD3dSNI 47NnD




1 :0u anss]

nr :ejep anss
0102 aunr :aiep | e

j=—

| Gt A YAOH f av
. mnw £ ] gﬁm TOYDQ, W0 ZST10 90 £202\( 53591 [eIWAYD) § [3ISAY) 21900U0D) XIW Apeay |eHIsSNpul eseazefy Z§T10 90 £202\£20zZ aunf -90\SIual[D AIIEA\SLHOdTY 1D3r0Ud - THO\EZOZ\:M
abeye %w__ﬂ e il
A

pazuoyine s 31 ssajun Aued Aue 31 asopsip J0u |jeys pue Jodas ay3 Jo Ayjenuapyuod ayl Joj ajqisuodsal st e ODIIO »
AIDAI2P/UOISSILLIGNS |BUL S JO DIBP BUY] WO PaINsealu aq 0] ‘yjuow (1) s1 Wodaiyuawnoop s|y3 Jo pouad AJpIeA Sy L «
“Ajuo 3593 10j JualD) Aq paniwqgns sajdwes auy) Juasaldal SINSAY «

: SHIBWDY
€T 8'€T abelaay
SEC 0€C [ 01z¢ 29/t l €2-90-1¢ €2-90-b1 0S 0S 0S S
052 ST €19 ice S9/Z Z £2-90-1¢C €2-90-b1 0S 0S 0S [
(zws/6%) (zwwi/N) (CT)) (gun/Bb) (B) (sAep) ETETY FT5) H a 1 i
pbuans peoq Ayisuag Wy61am aby jo @3eq jo a3eqg (ww) suoisuawig

£20Z/60/€0 : uoneaqie) jo paidx3
9ZBFE0ED-T - "ON Suilpel

juswia) OYS - apesn
/ST10 90 €207 : "32¥ Hoday
€2-90-2¢ : 9jeq Hoday
£2-90-1¢C : ®3eq I3saL

|eacsdde Alo)oej Jo4 : awe)p Pfoid
'91210u0) X1\ Apeay |eliisnpu| elaazelly : aweN JualD

(60T D WISV/ZP6 D WISY) SIAND LNOYD 40 HLONIYULS JAISSTUdWOD NO L804I

19 :3994S 1£S :30|d 19 20|g ‘ealy |eLiSnpuU] ueyqges
JBUT0NB MMM : g f3RUr0DIBBW| : |lew-3 -.
SPOEELYT * XBd 'BVOLELYT | TZISELPT / 6588¥LYT - $9600 : "PL - .

‘0D TVYNOILVNY3LNI NOILD3IdSNI 47ND



Q)i GULF INSPECTION INTERNATIONAL CO.

P.0. Box : 24993, Safat 13110, Kuwait
Tel. : 00965 24748859 / 24733048 / 24735121; Fax : 24733045
E-mall : Im@glico.net; Web : www.glico.net

REPORT OF CHEMICAL TEST ON CEMENT SAMPLE
IN ACCORDANCE WITH ASTM C 150/C-114

Client : Al-Jazerra Ready Mix
Testing Date : 14-Jun-2023
Reporting Date : 19-Jun-2023
Job Ref Ne : 2023 06 01157

Sample Description : Sulphate Resistant Cement

Test Result % Specification Limit
Si02 22.05 =
Fe203 4.39 -
Al203 3.8 -
Cao 63.89 :
MgO 2.09 6 % Max
SO3 1.89 3 % Max
Na20 0.07 -
K20 0.59 =
Alkalis Equvalent (Na20+.658K20) 0.46 0.6 % Max
Insoluble Residue 0.55 0.75 % Max
Loss on Ignition 1.88 3 % Max
GA 2.64 5 % Max
Gs 55.32 >
C2s 21.48 s
C4AF 13.36 -
C4AF +2(C3A) 18.63 25 % Max

Remark: * Result represent the sample submitted_,for.’té)il‘li; 'Eﬁnhgnly‘
TR PEEENAN

A

Tested by :

Chemist

V\2023\G41 - PROJECT REPORTS\Daily Clients\06- June 202312023 06 01 157_Aljazeera Industrial Ready Mix Concrete (Physical & Chemical tests )\A|
Jazeera\2023 06 01157 Analysis for Cement (SRC) Page 1
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Normal Con51stencyof Hydraulic Cement by Vicat Needle (ASTM C 187)

Client Name
Project Name
Testing Date

Reporting Date

GULF INSPECTION INTERNATIONAL CO.

P.O. Box : 24993, Safat 13110, Kuwait

Tel.

E-mall :

: For factory approval
: 14/Jun/23

: 17/Jun/23

i Aljazeera Industrial Ready Mix Concrete,

+ 00965 24748859 / 24733048 / 24735121, Fax : 24733045
Im@agiico.net; Web : www.giico.net

Job Ref Ne : 20230601157
Sample Description : SRC Cement / 0001906
Sr. No. % of Water Amount of Water | Penetration in 30
(ml) Sec. (mm)
s 1_ s 22 143 4
____2 26 S 169 __7__ i
3 30 —_1;_ o 1_1 3

Remark:
* Results represent the samples submitted by Client for test only.

* The validity period of this document/report is (1) month, to be measured from the date of its final submission/delivery
unless otherwise stated within the contract agreement.
* GIICO Lab is responsible for the confidentiality of the report and shall not disclose it any party Unless it is

authorized officially by client respective.

T
A Rl g \'\
£~ ‘ :‘:ﬁ.h\ 'k.‘ \
Tested by : ,__mt % .-\ Pl proved by :
Lab Technician
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W:\2023\G41 - PROJECT REPORTS\Daily Clients\06- June 20232023 06 01157_Aljazeera Industrial Ready Mix
Concrete.(Physical & Chemical tests )\2023 06 01157 _Normal Consistency of Hydraulic Cement (SRC,OPC)



GULF INSPECTION INTERNATIONAL CO.

T ‘
P,0. Box : 24993, Safat 13110, Kuwait
Tel. : 00965 24748859 / 24733048 [ 24735121; Fax : 24733045
E-mall : Im@glico.net; Web : www.glico.net

Time of setting of hydraulic cement by vicat needle (ASTM C 191-19)

Client Name : Aljazeera Industrial Ready Mix Concrete.
Project Name : For factory approval
Testing Date : 15/Jun/23
Reporting Date : 17/Jun/23
JobRefNe : 20230601157

Sample Description : SRC Cement / 0001909

1 [Mass of Cement 650 (9)

2  |Mass of Water . 165-.8 43 —(r;'ll) _
; Time of Last Penetration greater than - A R
|2smm e T e E 133 (min)

4 |Time of Last Penetration less than 3 i g
' 25mm. Al 4 ¥oEhTY i __H 0 o 2 S _141 (min)
5 |Penetration Reading at Time E C 27 (mm)
6 |Penetration Reading at Time H D 24 (mm)
Initai Time of Setting 138 (min)
Final Time of Setting 292 (min)

Remark: * Results represent the samples submitted by Client for test only.

* The validity period of this document/report Is (1) month, to be measured from the date of its final submission/delivery
unless otherwise stated within the contract agreement.

* GIICO Lab is responsible for the confidentiality of the report and shall not disclose It any party Unless It is
authorized officially by client respective.

Tested by : Approved by :

Lab Technician Laboratory Manager
I s e e aat——

W:\2023\G41 - PROJECT REPORTS\Dally Clients\08- June 202312023 06 01157_Aljazeera Industrial Ready Mix Concrete (Physical &
Chemical tests )\2023 06 01157 _Time of Setting of Hydraulic Cement (SRC,OPC)
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GULF INSPECTION INTERNATIONAL COMPANY ji
P.O. Box : 24993, Safat 13110, Kuwait
Tel Ne: D0965 24748859 / 24733048 / 24735121; Fax Na: (+965) 24733045
E-mail: Im@giico.net / Website: www.giico.net

e -ﬂ-iz‘"\_“'*b'i . CONCR

e ..T.q".ll\l.ll ?\I F"_ CAQA I/

M-ﬁun Ready Mix

Client
Date of Test : 17-Jun-2023
Date of Report: 25-Jun-2023
GII Job Ref NO : 2023 06 01157
S.No Properties Units | Control Mix. | Test Mix Spolji:;tlon
1 W/c % 70 58
2 Dosage as per Catalogue Litre/m® —— 2.46
3 Water Content Litre/m? 215 178
4 Water Percent to Contorol % 100 83 88 % Max
5 Aggregate Content Kg/m3 290 290
6 Sand Content Kg/m? 675 675
7 Cement Content Kg/m3 305 305
8 Sulmp test (ASTM C 143/10a) Cm 9.0 10.3 9.0+ 1.5
Compressive Strength test (BS 1881 Part 116/83)
3 DAYS Kgf/Cm? 151 199
? 7 DAYS Kgf/Cm? 192 248
28 DAYS Kgf/Cm2
Compressive Strength To Control Percentage
o 3 DAYS % 100 132 125 Min
7 DAYS % 100 129 115 Min
28 DAYS % 100 110 Min
11 Temperature c 23 23
. Air Content Test (ASTM C 231/10a)
Air Content
Remarks :

* Results represent sample submitted for test only,

LAB A'PROVAL # Q4385




GULF INSPECTION INTERNATIONAL COMPANY &

- P.0. Box ! 24993, Safat 13110, Kuwait @
' Tel Ne: 00965 24748859 / 24733048 / 24735121; Fax Ne: (4965) 24733045 1o 9oo1, 2018
E-mall: Im@glico,net / Website: www.glico.net

Client ! Al-Jazeera Ready Mix
Description : Chemical Admixture For Concrete (EPOCON SP 545)
Date of Test + 14-Jun-2023

Date of Report  : 18-Jun-2023

GII Job Ref. Ne  :2023 06 01157

TEST Result Ref Standard
Dry material content (Residue by oven drying) 42.10% ASTM C 494
Specific gravity 1.22 ASTM C 494

Remarks :
* Result represent the sample submitted for test only.

Tested by : .‘;{- \ Approved by :
"a'_'.':\b.'»f'\
NE Y | > E .
'
Chemist " Laboratory M

E’Wl

ROW\L # 04385

f"f" 1 :‘\.“-.-I'.
M
[_LAE LAB ’




3 GULF INSPECTION INTERNATIONAL COMPANY

P.O. Box : 24993, Safat 13110, Kuwait
Tel Ne: 00965 24748859 / 24733048 / 24735121; Fax Ne: (+965) 24733045
E-mail: Im@giico.net / Website: www.glico.net

CHEMICAL TESTS ON AGGREGATE SAMPLES

Client : Al-Jazeera Ready Mix
Description ! Washed Sand
Date of Test ! 14-Jun-23

Date of Report :19-Jun-23

GII Job Ref, Ne 12023 06 01157

Result
S TEST Ref Standard
(%) ppm
Water Soluble 0oLt
Chloride Content ) 110 BS 812-117
Washed Sand
Acid Soluble
Sulphate Content D515 516 BS 812-118
Remarks :

- Result represent the sample submitted for test by client only.
- GIICO Lab is responsible for the confidentiality of the report and shall not disctose it any
party Unless it is authorized officially by client respective,

Tested by :

hemist

LAB ; _\ "PROVAL # Q41385
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PERCENT FINER

Particle Size Dlstrlbutlon Report CHC-OSS
= i;_o T :
1NN |

Ab IS S 8 — —
" |
i
N [T
M|"'3‘ | | 4
0.1 0.01 0.001
GRAIN SIZE - mm.
”" +3° % Gravel . % Sand . % Fines
Coarse | Fine |Coarse| Medium | Fine | Silt Clay
0.0 { 0.0 | 1.0 625 49.0 i 41.5 23
SIEVE PERCENT | SPEC. PASS? Material Description
SIZE FINER . PERCENT (X=NO) Washed Sand
9.5 100.0 '
4.75 99.0 J
220 e Atterberg Limits
Lo ot PL= LL= PI=
0.850 76.7
0.600 60.9 J| Classification
0.425 43.8 | UsCs= AASHTO=
0.300 244 Roaatha
0.150 6.2 DEIAInS
0.075 23 ‘ Sample Received Date: 07-06-2023
Test Date: 08-06-2023
Report Date: 17-06-2023
Test Method: Manual/Mechanical
" Balance: S.No. 171110058
Hydrometer: S.No. 118229
1000ml Cylinder: C. No. GM-1
" ASTM-C 136
‘ i ;% Date:
é U LF i"N—é FE CT l 0 N C!Ient Aljazeera Industrial Reaﬂy Mlx Concr;t_’t' ;1_ Rl
Prolect

INTERNATIONAL CO. o s e ——

L

Tested By: Laboratory Technician

-

Checked By: Laboratory Manager



GULF INSPECTION INTERNATIONAL CO.

Tel NO : (+965) 24748859 / 24735121 / 24733048; Fax NO : 24733045
E-mail : Im@giico.net; Web : www.giico.net
Sabhan Industrial Area; Block: 6; Plot: 57; Street: 61

Qii
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_—

RPTION OF AGGK

& oellls

Test Date : 13/Jun/2023
Report Date : 17/Jun/2023
Report Ref, N2 : 2023 06 01157

Client :Aljazeera Industrial Ready Mix Concrete.
Project : For factory approval
Sample Desc. : Washed Sand

SPECIFIC GRAVITY AND ABSORPTION OF COARSE AGGREGATE

Item Description 1 o 3 Average
A Weight of Oven Dry Sample (g)
B Weight of SSD Sample (g) //
c Weight of Submerged Sample (g) /
D Bulk Specific Gravity (OD Basis) //
E Bulk Specific Gravity (SSD Basis)
F Apparent Specific Gravity / //
G Absorption (%) =
SPECIFIC GRAVITY AND ABSORPTION OF FINE AGGREGATE
Item Description 1 2 3 Average
A Weight of Oven Dry Sample (g) 100.20
B Weight of SSD Sample (g) 100.75
C Weight of Bottle + Water + Sample (g) 446.57
D Weight of Bottle + Water (g) 384.80
E Bulk Specific Gravity (OD Basis) 2.571 2.571
F Bulk Specific Gravity (SSD Basis) 2.585 2.585
G Apparent Specific Gravity 2.607 2.607
H Absorption (%) 0.55 0.55
Remarks * Result represent the sample submitted for test by client only
* GIICO Lab is responsible for the confidentiality of the report and shall not disclose it any party Unless
it is authorized officially by client respective.
Tested by : Approved by :

/[,,‘k,.

ELaboratory Technician “i§‘_-_:g;ﬁ?i' o .‘_;’" feiaiens v

."! |. Y W

W:\2023\G41 - PROJECT REPORTS\Dally Clients\06- June 2023\2023 06 01157_Aljazeera Industrial Ready Mix m&.@?&t&ﬁéi&ﬁ@ﬁé;ﬁj
)\2023 06 01157_ Specific Gravity & Absorption_Aggregate 3-4, Washed Sand_02Nos.
Issue no: 1 Issue date: June 2010

Flab: 18
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GULF INSPECTION INTERNATIONAL CO.
Tel. : 00965 24748859 / 24735121 / 24733048; Fax | 24733045
E-mall : Im@giico.net; Web : www.giico.net
Sabhan Industrial Area; Block: 6; Plot: 57; Street: 61

Client : Aljazeera Industrial Ready Mix Concrete.
Project : For factory approval
Sample Description : Washed Sand

7777 SANDEQUIVALENT - ASTM D2419

Test Date : 08/Jun/2023
Report Date : 17/Jun/2023
Report Ref. N2 : 2023 06 01157

Test No. Sand Reading Clay Reading Cl(asva;::i?:;;:%o e Eg/:'i"a'e“t
L 3.8 6.7 56.72 57
. 3.8 6.6 57.58 58
2 3.9 6.8 57.35 58
Average 58

Tested by :

.

Laboratory Technician

authorized officially by client respective,

Remark : - Result represent the sample submitted for test by client only
- GIICO Lab is responsible for the confidentiality of the report and shall not disclose it any party Unless it is

Approved by :

-
taborato

ry-Manager

tests )\2023 06 01157_ Sand Equivalent

W:12023\G41 - PROJECT REPORTS\Daily Clients\06- June 202312023 06 01157 _Aljazeera Industrial Ready MiX Cdnicrete.(PHysical & Chemical
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'i GULF INSPECTION INTERNATIONAL COMPANY

P.O. Box : 24993, Safat 13110, Kuwait
Tel Ne: 00965 24748859 / 24733048 / 24735121; Fax Ne: (+965) 24733045
E-mail: Im@giico.net / Website: www.glico.net

CHEMICAL TESTS ON AGGREGATE SAMPLES

Client : Al-Jazeera Ready Mix
Description : Agg. 3/4 Lime Stone
Date of Test : 14-Jun-2023

Date of Report : 18-Jun-2023

GII Job Ref. N2 :2023 06 01157

Result
Sample TEST Ref Standard
(%) ppm
Water Soluble
ChlorideContent 0.0138 138 BS 812-117
Agg. 3/4 Lime
Stone

Acid Soluble

Sulphate Content 0.0438 438 BS 812-118
Remarks :

* Result represent the sample submitted for test only,

Tested by :

Chemist
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Particle Size Distribution Report
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L || | _| A U AL A A S D L HIRRSE
4 5 T ] N EERIE
| IR RS R
| (| | | I | | Ii : I il | |
: 100 l 10 Tt 1 0.1 0.01 0.001
GRAIN SIZE - mm.
3 . %Gravel % Sand __ %Fines
213 '}Eﬂ_ =S Coarse Fine | Coarse| Medium | Fine T A L SN
0.0 7.0 92.7 03
SIEVE | PERCENT SPEC." PASS? Material Description
SIZE FINER PERCENT  (X=NO) Aggregate 3/4 inch
25 100.0 |
19 929 |
= o e Atterberg Limits
9.5 4.0 PL= = Pl=
4.75 0.3 |
0.075 0.3 Classification
USCS= AASHTO=
| Remarks
! Sample Received Date: 07-06-2023
Test Date: 10-06-2023
i Report Date: 17-06-2023
Test Method: Manual/Mechanical
Balance: S.No. 171110058
,' Hydrometer: S.No. 118229
, . 1000ml Cylinder: C. No. GM-1
" ASTM-C 136

3 'i}ate:

| Project:

For factory approval

INTERNATIONAL CO. .0, s

| Client: Aljazeera Industrial E{;a_dy Ex(hfcur;ac_{e_ L

~ GULF INSPECTION |

Tested By: Laboratory Technician

~ Checked By: Laboratory Manager




Tel N@ : (+965) 24748859 / 24735121 / 24733048; Fax NO : 24733045
E-mail : Im@giico.net; Web : www.glico.net
Sabhan Industrial Area; Block: 6; Plot: 57; Street: 61

G“ GULF INSPECTION INTERNATIONAL CO.
/)

L) I] L‘;’} (‘._ !.1 F "

- GRAVITY AND ‘ni'EM.s{ 'ION OF A

Client : Aljazeera Industrial Ready Mix Concrete. Test Date : 13/Jun/2023
Project : For factory approval Report Date : 17/Jun/2023
Sample Desc. :Aggregate 3/4 inch Report Ref. N2 : 2023 06 01157

SPECIFIC GRAVITY AND ABSORPTION OF COARSE AGGREGATE

Item Description 1 2 3 Average
A Weight of Oven Dry Sample (g) 5106.70
B Weight of SSD Sample (g) 5129.30
& Weight of Submerged Sample (g) 3229.50
D Bulk Specific Gravity (OD Basis) 2.688 2.688
E Bulk Specific Gravity (SSD Basis) 2.700 2.700
F Apparent Specific Gravity 2720 2.720
G Absorption (%) 0.443 i 0.443

SPECIFIC GRAVITY AND ABSORPTION OF FINE AGGREGATE

g
3

Description 1 2 3 Average

Weight of Oven Dry Sample (g)
Weight of SSD Sample (g) _. /

Weight of Bottle + Water + Sample (g) Lo

Weight of Bottle + Water (g) /

Bulk Specific Gravity (OD Basis) //

Bulk Specific Gravity (SSD Basis) /
Apparent Specific Gravity /

I|OG|mMmm|o|jO|m| >

Absorption (%) il

Remarks * Result represent the sample submitted for test by client only
* GIICO Lab is responsible for the confidentiality of the report and shall not disclose it any party Unless
it is authorized officially by client respective,

Tested by :

HLaboratory Technician e .

W:\2023\641 - PROJECT REPORTS\Dally Clients\06- June 2023\2023 06 01157 Aljazeera Industrial Ready Mix @n@ﬁhﬁéiéﬁiﬂ%‘aﬁ&?i&i
J\2023 06 01157_ Specific Gravity & Absorption_Aggregate 3-4, Washed Sand_02Nos.
Issue no: 1 Issue date: June 2010 Flab: 18




= GULF INSPECTION INTERNATIONAL CO.

P.0. Box : 24993, Safat 13110, Kuwait

Phone Ne: 4965 24748859 | 24733048 | 24735121 | Fax N¢: 24733045

E-mail ; Im@giico.net; Web : www.giico.net

Client : Aljazeera Industrial Ready Mix Concrete.
Project : For factory approval
Sample Desc. : Aggregate 3/4 inch

DATE OF TEST : 14/Jun/2023
DATE OF REPORT : 18/Jun/2023
GIICO JOB N2 : 2023 06 01157

MEASURING CYLINDER
WEIGHT (g) : 2938.0
VOLUME (cm®):  2802.3

1) RODDING l
TrialNo. | Wtof Aggregate Wt of Aggregate Bulk Density
+ Cylinder (g) in Cylinder (g) of Agg. (g/cm3)
1 7352.4 44144 1.575
7355.9 4417.9 1577
3 7348.8 4410.8 1.574
ALA LB Average 1.575
e e — =
2) JIGGING
Trial No. Wt of Aggregate Wt of Aggregate Bulk Density
___+Cylinder (g) in Cylinder (g) of Agg. (g/cm3)
1 o 71283 4190.3 1.495
7140.8 4202.8 1.500
7136.6 4198.6 1.498
Average 1.498

REMARKS:

Tested by :

/[/4(,

Laboratory Technician

W:\2023\G41 - PROJECT REPORTS\Daily Clients\06- June 202312023 06 01157_Aljazeera Industrial Read Mﬁl@é@)@ﬁ?ﬁiﬁal &]f
L VY |

Chemical tests )\2023 06 01157_Unit Weight of Agg. Mix

1A ance-



r.:
GULF INSPECTION INTERNATIONAL CO.
e Tel. : 00965 4748859 / 4735121 / 4733048; Fax : 4733045
E-mail : soilwell@qualitynet.net; Web : www.giico.net
j = Sabhan Industrial Area; Block: 6; Plot: 57; Street: 61 e
S rel i 7 s : 112
Project : For factory approval Test Date : 10-06-2023

Client : Aljazeera Industrial Ready Mix Concrete. Report Date :17-06-2023
Sample Desc : Aggregate 3/4" Report Ref. : 2023 06 01130
Aggregate Size : (14.0 to 10.0) mm

Description 1st Trial 2nd Trial
A - Weight of Test Fraction Before (g) 341.9 343.7
B - Weight of Material Passing 2.360 mm Sieve (g) 93.3 93

C - Aggregate Impact Value (%) 27.29 27.06
D - Avg. Aggregate Impact Value (%) 2717

Remarks :

- Result represent the sample submitted for test by client only.

- The validity period of this document/report is (1) month, to be measured from the date of its
final submission/delivery unless otherwise stated within the contract agreement.

- GIICO Lab is responsible for the confidentiality of the report and shall not disclose it any
[lparty Unless it is authorized officially by client respective.

Tested by : Checked by :
Sr Lab Technician '-4‘5?”"’ L’;;:ﬁ; et Laboratory Manager,
e [MPW 1]

W\2023\G41 - PROJECT REPORTS\Daily Clients\06- June 202312023 06 01157 _Aljazeera Industrial Ready Mix Concrete.(Physical & Chemical tests
)\2023 06 01157_Determination of Agg. Impact Value
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GULF INSPECTION INTERNATIONAL CO.
- Tel. : 00965 4748859 / 4735121 / 4733048; Fax : 4733045
E-mail : sollwell@qualitynet.net; Web : www.giico.net
)’ Sabhan Industrial Area; Block: 6; Plot: 57; Street: 61

—

REPORT ON RESISTANCE TO DEGRADATION OF SMALL-SIZE COARSE AGGREGATE
BY ABRASION AND IMPACT IN THE LOS ANGELES MACHINE (ASTM C 131)

Client : Aljazeera Industrial Ready Mix Concrete, Test Date : 13-Jun-2023
Project : For factory approval Report Date : 17-Jun-2023
Sample Desc, : Aggregate 3/4 inch Report Ref, N2 : 2023 06 01157

Grading of Test Sample

Sieve Size GRADING

|[Passing Retained on A B c | D

37.5 mm (1-1/2in) |25.0 mm (1 in)

25.0 mm (1 in) 19.0 mm (3/4 in)
19.0mm (3/4in)  |[12.5mm (1/2in) || 2505.3
125mm (1/2in) |9.5mm (3/8in) _J 2503.9

lo.5mm (3/8in) 6.3 mm (1/4in) '

u6.3 mm (1/4 in) 4,75 mm (No. 4)
4.75 mm (No. 4) 2.36 mm (No. B) '

TOTAL 5009.2
Weight of sample of taken for testing 50092 g
Weight of sample remaining over 3738549
1.70 mm sieve (after testing)
|IPercentage loss by abrasion and impact 25.37 %

The above test results represent the sample submitted for testing only

Tested by :

Laboratory Technician
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ALJAZEERA

industrial Ready mix factory
m— G_iLwpall QLAY @ aclinll 6pjall g ina

¥ info@jazeerakw.com
+965 9222 6858 +965 9994 006

@jazeera.kw

© (@ ¢

kabad - Block B - Building 7



